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DRINKING WATER SYSTEM
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H-82/H-52 MODELS FROM 1984
H-83/H-53 MODELS FROM 1989
H-30 MODELS FROM 1997
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H-30 / H-83 / H-53 / H-82 | H-52 Exploded View
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H-30 / H-83 / H-53 / H-82 | H-52 Parts List

Item| Part No. | Description Qty. Item| Part No. | Description Qty.
1 100-4029-85 | Housing 3 22 | 00-4498-10 |Spring 1
2 | P0-4479-86 | O-ring/ MP 25 7 23 | 00-4016-46 | Disc Plunger 1
3 |P0-4017-19 | Elbow, 1/4"/ MP 10 7 24 | P0-4417-02 |Diaphragm/MP 10 1
4 |P0-4010-63 | O-ring, Parker / MP 25 11 25| 00-4016-42 | Pressure Relief Valve, Rebuild Kit 1
5 |P0-4010-70 | Seat, Parker/ MP 25 11 26 | 00-4010-81 | Module Head w/Pressure Relief Valve 1
6 | P1-0011-41 | Ferrule, Parker/MP 25 11 27 | 00-4499-74 | Capillary Assembly, H-83 / H-82 1
7 |P0-4010-64 | Nut, Parker, 1/4" / MP 25 11 00-4499-71 | Capillary Assembly, H-53 / H-52 1
8 |01-0001-20 | Particle Filter Element, 10PK/00-4015-38 1 01-0090-27 | Capillary Assembly, H-30 1

00-4028-09 | Particle Filter Element, 50PK/00-4015-38 1 28 | 01-0016-46 |Module Head w/Shutoff 1
9 |01-0001-21 | Carbon Prefilter Element, 10PK/01-0000-78 1 01-0022-36 |Module Head w/Shutoff / MP 10 1
00-4028-08 | Carbon Prefilter Element, 50PK/01-0000-78 1 P1-0014-72 | Auto Shutoff Diaphragm / MP 25 1
01-0011-38 | Carbon Block Prefilter Element, 00-4021-96 | Screw, #10-9 x 1.0" Phil. Pan Head / SS 1
10PK/01-0008-27 1 29 | 01-0004-42 |Faucet w/Air Gap 1
01-0011-39 | Carbon Block Prefilter Element, 01-0022-53 | Faucet w/Air Gap - White 1
50PK/01-0008-27 1 30 | 01-0027-85 |Plastic Tank Valve - 1/4" NPTF x 1/4" Tube 1
110*101-0001-22 | RO Module, CTA, 10 GPD Open Tube, 00-4428-97 |Brass Valve, 1/8" NPTM x 1/4" Tube 1
10PK/01-0082-56 1 31| 01-0050-95 | Storage Tank /2 Gallon 1
01-0082-57 | RO Module, CTA, 10 GPD Open Tube, 01-0047-76 | Storage Tank / 3 Gallon 1
25PK/01-0082-56 1 01-0047-65 | Storage Tank /9 Gallon 1
1 [01-0074-07 | RO Module, TFC, 30 GPD Open Tube, * | 01-0100-64 | Storage Tank Stand, Plastic 1
10PK/01-0074-03 1 32| 01-0093-47 | Capillary/Grommet Assy. H-30 / MP 25 1
1 [01-0074-10 | RO Module, TFC, 30 GPD Open Tube, 33 | P0-4491-11 | Capillary Screen / MP 10 1
25PK/01-0074-03 1 34 | P1-0051-96 |Collar, .25" Blue / MP 25 1
11 1 01-0074-09 | RO Module, TFC, 30 GPD Sealed Tube 35 [ P1-0094-13 | O-ring, .25" / MP 25 1
10PK/01-0074-02 1
11 |01-0074-08 | RO Module, TFC, 30 GPD Sealed Tube Optional Accessories
25PK/01-0074-02 1 * | P1-0024-66 |Tee, 1/4", Parker / MP 10 1
11 | 01-0001-24 | Carbon Postffilter, 10PK/01-0000-79 1 * | 00-5714-02 |Piercing Valve 1
00-4028-07 | Carbon Postfilter, 50PK/01-0000-79 1 * | 00-4491-64 |Pressure Regulator 1
01-0107-48 | Mounting Clip, Post filter 1 * | 00-4499-68 [Agqua-Cleer Decal, Tank 1
1 |00-4037-31 | H-5X Service Kit w/ltems 8, 10 (Open Tube), * | DO-4010-11 | Sure Test Monitor 1
11, (1 each) 1 * | 00-4021-84 | Tubing, 1/4" Plastic 1
I |01-0090-06 | H-8X Service Kit w/ltems 8, 9, 10 (Open * 1 01-0013-83 | Tie Bolt Kit, H-83S-R 1
Tube), 11, 27, (1 each) 1 * | 00-4029-87 | Module & Housing Assembly w/PRV (H-30) 1
11 |01-0074-04 | H-82/H-83/H-30 Service Kit w/ltems 8, 9, 10 * | 00-4029-89 | Carbon Prefilter & Housing Complete
(Sealed Tube), 11, 27, (1 each) 1 (H-30) 1
11 ]01-0040-63 | H-82/H-83/H-30 Filter Change Kit * 1 00-4030-64 | Decal, Particulate 1
w/ltems 8, 9, 11 1 * | 00-4030-52 |Decal, Pre-carbon 1
12 | P0-3084-62 | O-ring/MP 10 1 * | 01-0008-30 |Decal, Prefilter, H-83S-R 1
13 | 00-4025-50 | O-ring, Carbon Prefilter (H-83) 1 * | 00-4030-63 |Decal, Module 1
14 |00-9097-46 | U-clip 2-3 * 1 00-4030-62 |Decal, H-53 Module 1
15 | P0-3084-65 | O-ring/MP 10 3 * | P0-4472-65 |Check Valve, Duck Bill/ MP 10 1
16 | 00-4017-36 | Top Cap, Filters 2 * | P0-4012-96 |Retainer, Duck Bill/ MP 10 1
17 |00-4034-64 | Bracket, Plastic 2 * | P1-0060-26 |Storage Tank Bracket, Steel / 2 Gallon Tank
18 [00-4010-16 | Screw, #10-9 x 5/8" 4 /MP3 1
19 | 00-4016-44 | Cover, Relief Valve 1 * | P1-0040-61 |Storage Tank Bracket, Steel / 3 Gallon Tank
20 | 00-4016-45 | Stem 1 /MP3 1
21 | P0-4402-68 | O-ring/ MP 10 1

MP denotes a multi-pack quantity
*Not lllustrated
1 RO module fits all H-5LSP, H-52 and H-53 series systems

F RO module fits H-8SP, H-82, H-83 and H-30 series systems
11 RO module fits H-82, H-83 and H-30 series systems

** Note: The 15 GPD RO membrane filter featured in all H-82 & H-83 Series systems is no longer manufactured. When installing a new 30 GPD RO
membrane filter into these systems, it is necessary to install a new capillary assembly, item 7, part number 01-0090-27.
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| Description Qtv, Iten] Part No. Description Qty.
Faucet w/o Monitor/Chrome 1 15| 00-3183-91 | Screw, Round Head, #6-32 X 3/8" 2
Faucet w/o Monitor/White 1 16 | 00-4038-61 | Inner Body Assembly 1
Spout, Chrome 1 17 |1 00-4033-74 | Outer Body, Chrome 1
Spout, White 1 18 | 00-4033-81 | Stem Assembly 1
O-Ring/ MP25 3 19| 00-4033-96 | Stem Seal Ring 1
Flat Head Screw, #4-40 X 3/8" 1 20 | 00-4037-89 | Stem Seal Back-up Ring 1
Cap, Chrome 1 21| 01-0064-22 | Faucet Body Parts Kit, White 1
Ring, Retaining / MP25 1 * 1 01-0026-38 | Display, Monitor/Dummy 1
Decal, Black w/Cutout 1 * | 01-0010-52 | Display, Monitor/Replacement, LCD 1
Decal, Black w/o Cutout 1 * | 01-0039-46 | Display, Monitor/Replacement, LED 1
Decal, White w/Cutout 1 * 1 00-4033-75 | Installation Tool 1
Decal, White w/o Cutout 1 * | 00-4037-30 | Tubing, Drain, 46" ID/Foot AR
Screw, Round Head, #6-31 X 7/8" 2 * | 00-4021-84 | Tubing, Blue PE, 1/4" OD/Foot AR
Body, Top Inner, Chrome 1 * | 00-4715-07 | Silicone Lubricant, Food Grade 1
Aqua-Cleer Sentry, Monitor 1 * 1 00-3323-37 | Saddle Clamp, 1/2" NPT, Brass 1
(Opt. Access.) 1 * | 00-4038-18 | Fitting, Barbed, 1/2" Tube X 1/2" NPT 1
Monitor Flow Switch 1 * | 01-0002-73 | Fitting, Barbed, 1/2" Tube X 1/2" OD 1
Toggle Bolt, #6-32 X 2" 2 * | 00-4454-29 | Fitting, 1/2" NPTE X 1/2" Tube 1
Gasket, Base 1 * | 01-0003-29 | Saddle Clamp Kit (Includes
Base, Chrome 1 PN 00-4454-29, 01-0002-73 and 1
Tubing Union, 3/8" X 1/4" OD 1 00-3323-37)
Gasket, Air Gap



